

Test Report

No.: SZTYR110100413TS

Date: JAN 19, 2011

Page 1 of 5

LINMARK INTERNATIONAL CO., LTD.
703, 7/F, NEW LEE WAH CENTRE, 88 TO KWA WAN ROAD,
TO KWA WAN, KOWLOON, HONG KONG

The following samples were submitted and identified on behalf of the client as: BLOCKS ROCK

Sample Quantity : 1 STYLE X 4 SETS
General Description And Function : 24 BLOCKS, 1 BELL, 1 BAG WITH DRAWSTRING, SOME CARDS
Materials : METAL, PAPER, FABRIC, WOOD
Battery : NO
Packaging Type : PRINTED BOX
Instruction Sheet : YES
Country of Origin : MADE IN CHINA
Country of Destination : U.S.A.
Labeled Age Grading : AGES 6 & UP
Requested Age Grading : AGES 6 & UP
Age Group Assessed As Per Age Guideline : OVER 2 YEARS
Age Group Applied in Testing : OVER 2 YEARS
Sample Receiving Date : JAN 07, 2011
Resubmitted Sample Date : JAN 17, 2011
Testing Period : JAN 07, 2011 TO JAN 19, 2011

TEST REQUESTED : For compliance with the test requirement of ASTM F963-08 Standard Consumer Safety Specification on Toy Safety

RESULTS : Details please refer to next page.

CONCLUSION : The submitted samples comply with the requested test requirements.

Signed for and on behalf of
SGS-CSTC Ltd.


Zhang Wei, Merry
Section Manager

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its testing and is not intended to be used for any other purpose within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2843981



Test Report

No.: SZTYR110100413TS

Date: JAN 19, 2011

Page 2 of 5

ASTM F963 - 08

AS SPECIFIED IN ASTM F963-08 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY.

Table with 3 columns: Clause, Description, Result. Rows include Safety Requirements, Flammability Test, Toxicology, Paint & Similar Surface-coating Material, Small Objects, Accessible Edges, Accessible Points, Nails & Fasteners, Packaging Film, Safety Labeling Requirements, Age Grading Labeling, Producer's Markings, Test Method, Normal Use Testing, Impact Test, Torque Test, Tension Test.

**Visual Examination

Note 1:

Flammability Test (Clause 4.2)
Flammability Test on Solid

Table with 3 columns: Sample, Burning Rate (inch/sec), Limit (inch/sec). Row: BLOCKS ROCK, DNI, 0.1

DNI = Did Not Ignite

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS-CTF Standards Technical Services Co., Ltd.
Shenzhen Branch Laboratory.

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

SZTY 2 8 4 3 9 8 2

Test Report

No.: SZTYR110100413TS

Date: JAN 19, 2011

Page 3 of 5

Flammability Test on Textile Materials

Samples	Burning Time (second)											
	As Received					Ave.	After Washing					Ave.
	1	2	3	4	5		1	2	3	4	5	
Light yellow fabric	DNI	DNI	DNI	DNI	DNI	----	DNI	DNI	DNI	DNI	DNI	----
	6	7	8	9	10		6	7	8	9	10	
	---	---	---	---	---		---	---	---	---	---	

Requirements :

Classification:	Acceptable Criteria
Plain Surface Textile Fabrics	DNI/ IBE Ave. time ≥ 3.5 sec Only 1 of 5 specimens ignites and burn time ≥ 3.5 sec Only 1 of 10 specimens ignites and burn time < 3.5 sec
Raised Surface Textile Fabric	DNI/ IBE Ave. time ≥ 4 sec Ave. time < 4 sec., But no base ignite/char/melt Only 1 of 5 specimens ignites and burn time < 4 sec., But no base ignites/fuses Only 1 of 5 specimens ignites and burn time > 4 sec., regardless of base ignites/fuses Only 1 of 10 specimens ignites and burn time < 4 sec., regardless of base ignites/fuses

- DNI = Did Not Ignite
- IBE = Ignite But Self-Extinguished
- Ave. = Average

Note 2 :

Paint & Similar Surface-coating Material (Clause 4.3.5)

ASTM F963-08 - Heavy Metals Analysis : Total Lead (Clause 4.3.5.1)

TOTAL LEAD CONTENT - CPSC TEST METHOD: CPSC-CH-E1003-09.

Specimen Description	Total Pb Result (mg/kg)	Limit# (mg/kg)
1. Dk. blue coating on wood (Block)	< 10	90
2. Red coating on wood (Block)	< 10	90
3. Yellow coating on wood (Block)	< 10	90
4. Purple coating on wood (Block)	< 10	90
5. Green coating on wood (Block)	< 10	90
6. Multi-color coating on fabric (Bag)	< 10	90
7. Black coating on metal (Alarm) (Submitted on Jan 17, 2010)	< 10	90
8. Multi-color w/ transparent lacquer coating on paper card (Card) (Submitted on Jan 17, 2010)	< 10	90

The total Pb requirement shall comply with the lead content provisions of 16 CFR 1303, issued under the Consumer Product Safety Act (CPSA), while according to CPSA requirement the 90mg/kg limit requirement effective 14 August, 2009.

- < = Less than

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2843983

Test Report

No.: SZTYR110100413TS

Date: JAN 19, 2011

Page 4 of 5

ASTM F963-08 - Heavy Metals Analysis : Soluble Heavy Metal (Clause 4.3.5.2)

SOLUBLE HEAVY METALS CONTENTS - SAMPLES WERE EXTRACTED BY DILUTE HYDROCHLORIC ACID IN ACCORDANCE WITH ASTM F963-08 (CLAUSE 8.3). ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element	Pb	Sb	As	Ba	Cd	Cr	Hg	Se	Mass of trace amount (mg)
Soluble Limit (mg/kg)	90	60	25	1000	75	60	60	500	
Specimen Description	Adjusted Soluble Result (mg/kg)								
1. Dk. blue coating on wood (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
2. Red coating on wood (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
3. Yellow coating on wood (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
4. Purple coating on wood (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
5. Green coating on wood (Block)	<5	<5	<5	<10	<5	<5	<5	<10	/
6. Yellow w/ white coating on fabric (Bag)	<5	<5	<5	95	<5	<5	<5	<10	38.4
7. Black coating on metal (Alarm) (Submitted on Jan 17, 2010)	<5	<5	<5	329	<5	<5	<5	<10	80.1
8. Multi-color w/ transparent lacquer coating on paper card (Card) (Submitted on Jan 17, 2010)	<5	<5	<5	<10	<5	<5	<5	<10	/

- < = Less than
- As received, the test portion of Dk. blue w/ white coating on fabric (Bag), purple w/ white coating on fabric (Bag), red w/ white coating on fabric (Bag), green w/ white coating on fabric (Bag), black coating on fabric are less than 10mg, therefore such components were not tested for soluble elements, as specified in ASTM F963-08 Clause 8.3.3.1 (2).
- Results of soluble elements shown are of the adjusted analytical results.

N.B. : - Only applicable clauses were shown.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2843984

SGS - SPC Standards Technical Services Co., Ltd.
Shenzhen Laboratory

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

Test Report

No.: SZTYR110100413TS

Date: JAN 19, 2011

Page 5 of 5

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is not intended to be used within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.